



Test Report

Report No.: TS20174047

Applicant	Bagco Asia Ltd
Address	Suite 1902,Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon
Report Date	2017-07-28

Hangzhou C&K Testing Technic Co., Ltd.

Hangzhou C&K Testing Technic Co., Ltd

Add : 1/F, No. 4 Building, Huaye Hi-Tech Industrial Park, No. 1180, Bin'an Road, Binjiang District, Hangzhou 310052, China.

Hotline : 4006-721-723 Lab Tel : +86 571-8720 6535 Fax : +86 571-8990 0719 E-mail : test@cirs-group.com Website : www.cirs-ck.com

The result(s) shown in this report refer only to the sample(s) tested unless otherwise stated. This report shall not be reproduced except in full, without written prior approval of Hangzhou C&K Testing Technic Co., Ltd.



Test Report

Applicant	Bagco Asia Ltd
Address	Suite 1902,Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon
Sample Name	Bonded leather
Type/ Model	/
Color	Black
Sample Received Date	2017-07-25
Test Period	2017-07-25~ 2017-07-28
Test Requirement	To determine the following items in the submitted sample(s) according to the client's requirement.

Test Item(s)	Test Result(s)
Cadmium Content	Pass

Complied by

Crystal Su

Inspected by

Kale Zhang

Authorized by

Li Changhai



Test Component(s):

No.	Sample Serial No.	Test Component(s)
001	TS20174047001	Bonded leather

Photo(s):



TS20174047001



Cadmium Content

Test Method: EN 1122:2001

Test Item(s)	MDL	Requirement	Unit	Test Result(s)
				001
Cadmium	5	90	mg/kg	N.D.

Remarks:

1. MDL = Method Detection Limit, N.D. = Not detected (<MDL)

The end of report